For Serial Nos.
70,000 & Higher

Ak

MFG. CO. INC.

Turf Tracer Hydro

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower. This

product has been carefully designed and manufactured to give you
a maximum amount of dependability and years of trouble-free
operation.

If additional information is needed, or should you require
trained mechanic service, contact your authorized Exmark
equipment dealer or distributor.

If you need to order replacement parts from your dealer,
always give the model number and seriaf number of your mowar as
wall as the quantity, part number and description of the part
needed.

The serial number plate of the tractor unit is located on
the top right hand side of the engine frame. The serial number
plate for the deck is located on the front support pin gusset on
tha right hand side of the deck. We suggest you record numbers
for ready reference. ‘

Tractor Model No.

Tractor Unit Serial No.

Deck Model No.

Deck Serial No.

Date Purchased

Purchased From



johnssj
Rectangle

johnssj
Rectangle



TABLE OF CONTENTS

MODELS TTH-18KC. & TTH-14X

Desription Page
Safety First . . . . . . . . . . . . 0.0 e e e 1
Fuel Group and Fenders . . . « v v v v v 4 4 o o o v « . . 2
Engine DecK GrOUP + & + v & o v & o o o o o o o o o . 3, 4
Hydraulics GIOUP .+ - « + & ¢ « & o o« 4 & o v o o v o o« o . 5
- Handle and Controls GroUP . + « « o o o o o o o o o o . . 6

52" Mower DeCK . . & & & &t 4 4 v 4 4 e e e e e e e e e 7, 8
60" Mowex DeCk . « o v v v 4 vt v b e e e e e e e e e 9, 10
18 HP Electrical Group . + + v+ v v 4 4 o 5 o = o 2w o o . 11
14 HP Electrical Group . + v v v 4 4 4 o o o o v o o o o 12
Decals. oo . o v v v v il i e e e e e e e e e S e e 13

Safety Recommendations For All Exmark Mower Users

Recommended practices from the International Safety

Organizations Specifications for power lawn rnowers.

Training Operation

1. Regard the Exmark mower as a piece of power
equipment and teach this regard to all who operate
this unit

2. Read the instructions carefully. Be familiar with the
controls and the proper use of the equipment.

3, Never allow children, young teenagers, or people
unfamiliar with these instructions to use the mower.

4. Avoid mowing while people, especially children or
pets, are nearby. Keep in mind that the operator or
user is responsible for accidents or hazards
occurring to other people or their property.

Preparation

1. The use of personal protective equipment, such as
{but not limited to) protection for the eyes, ears, fest
and head is recommended. :

While mowing, always wear substantial footwear and
long trousers. Do not operate the equipment when
barefoot ar wearing open sandles.

. Thoroughly inspect the area where the equipment is
to be used and remove all stones, sticks, wires,
bones and cther foreign objects.

. Always place the mower in the neutral lock position
before starting the engine.

DANGER: Fuel is highly flammiable,

a} Store fuel in containers specifically designed for
this purpose.
b} Refuel outdoors only. D
refueling.
<) Add fuet before starting the engine. Never
rernove the cap of the fuel tank or add fuel while
engine is running or when engine is hot.

d).If fuel is spilled, do not attempt to start the
engine. Move away from the area of the spill and
avoid creating any source of ignition until fuel
vapors have dissipated. :

1

o not smoke while 1

1

H

1. Give complete, undivided attention to the job at
hand.

2. Do not operate the engine in a confined space
where dangerous carbon monoxide fumes can
collect.

3. Mow only in daylight or good artificial light.

4. Avoid operating the equipment in wet grass, when
feasible. Always be sure of your footing on slopes.
Walk, never run,

5. Mow across the face of slopes, never up and down.
Exercise extrerne caution when changing direction
on slopes. Do not mow excessively steep slopes.

6. Use extreme caution when backing up or pulling
the mower towards you.

7. Stop the blade{s) if mower has to be tilted for
transportation, when crossing surfaces other than
grass, and when transporting the mower to and
from the area to be mowed.

8. Never operate the mower with defective guards,
shields, or without safety devices in place, for
example, deflectors.

3. Do not change the engine governor settings or
overspeed the engine. Operating an engine at
excessive speed may increase the hazard of
personal injury, _

0. Disengage all blade and drive clutches before
starting.

1. Start the engine or switch on the motor carefully
with feet well away from the blade(s),

2. Do not put hands or feet near rotatin

g parts while
the mower is being operated. :

3. Mever pick up or carry a mower while the engine is
running.

"14. Stop the engine and disconnect the spark plug

wire:

a) Before checking, cleaning or working on the
mower

b} After striking a foreign object (inspect the
mower for damage and rnake repairs before
restarting and operating the mower),

Continued on Page 14


johnssj
Rectangle



-

FUEL GROUP & FENDERS

KEY PART # TY.  DESCRIPTION

- Machine Screw 25-20x 3

........ Strap - 5 Gal. Fuel
........ Wingnut - 1/4 Nyloc

........ Ciamp - Gas Line {Kohter}
........ Clamp - Gas Line (Kawasaki)
L Valve - Gas (Kohler)
§ Bushing - Fuel
O Hose - Gas Line (Kohler)
543525......... ) J— Hose - Gas Line (Kawasaki)
1
1
1

A N
g
g
P~
-

10...ee.s 303197......... 1........Gas Filter
1 543649 Hose - Gas Line (Kohler)
303307.....nn Tonnnnd Hose - Gas Line (Kawasaki}

KEY PART# QTY. - DESCRIPTION
L - — 543277, c0eeen T Elbow - Fuel Tank (Kehler)
13 303315.....0... - Gas Tank Pad
14, 602473, 1 Fender Weldment LH
- 809607......... 12........3/8-16 Whizlock Nut
| 1 I— 800307........ L S 3/8-16 x 5.5 HHCS
L - 603775......... L N~ Spacer - Fender
18......... 603494......... 2. Fender Spacer
19......... 308327......... - -~ 3,/8 Disc Spring Washer
2.........800024......... 2......3/8-16 x4 HH Tap
21 602475 1 Fender Weldment RH
22.......513646......... 1........Valve - Fuel Shut Off (Kawasaki)
23. 303308, 1 Hose Clamp (Kawasaki)



johnssj
Rectangle





johnssj
Rectangle



>v=3m :D.ﬁI ........ —. ......... ODQFO@.........D@
1ond Bupeag g T pE0REE TR
(10aQ lemop ,25) Yo BrIg Jamop F 4 1
(1000 Jemop ,08) eg i 1Mol (AR = 10151511, S =
1 202-G9060#
DESEMEY - 18I 10"k

20-050-28G# 19[UoYy - h@u__n_ _“o..._' sresiaaen sgn
GOLZ-ELOLL#
D{ESEMEY - JOUED[DI WeoS L
LO-EB0-Shs# JOIUOY - JUBB(DBI] WROL " T
OELZ-CLOLL# HESEMEY
dH 71 - 0014 Ay
Z0-EB0-Sh# JO14ON - JanI Ay por g
49140 dH 81 - aubuz oy
pjesemey dH b - mc_mcm ..... s e ey
u._...z v_OO_N_r_g w_.-m\ﬂ.:::.m PN NOO@OM ....... ..m\l

{AluQ preseme)
mo_l_T_ wwl Omu XEZ'L X mE......:m" ......... SLO608
(ANO J8MOM) $OHH &/ -1 X 81-91/g g "G L2008

NN HOOZIYM 81L-01/ v LODBOS""
NN 20JAN 8L-9L/5 N TTTGGER0gT
INN YOORZIUM G3-+/1 ¢ “~210608"
USRI YL -
aury SBY - 8S0H""| " 9ZYE0E " ZL
(AluQ "meyl) Jeysep Bupdg o81q 91/8 " " "PEEE0E™ " L
SOHH 2/ 1-2 X 918/ """""B6E008 0L
Jaysemioo] Buudg A B/8 L 900608 B
10N JOUSBAN™ | " pE0BLE " TUBY
ond 191p] - Bugsng: e R p0809T LG
SOHH /€1 X 9L1-8/g L " L1608 89
Bupysng 8Pt "96¥E09T 69
Aajing Jeippr ) U EYBENG T Y
J2IP| - JUSLURBAA Wik L T G hE0g
sBuueag UMM

Woaq ewbug - ASSy UMY JB[p[ L 12520969

co_wcmwxm - mc_‘_am:......F .:......NO.V&QQ.......
Wit 52 X bS W A8y SUIYOB ™2 22408
._mﬁmmv_ r_OS_O - mc_cm_dm: 1 ...08.@.8.
N - BABBUS "2 """ 8L 1808™"
BALI(] SUBLE OIPAH - Heg 1 " 60BE09"
as|q 9t/2 - Bupdg™'g "0 19809
(MEM) SOMH WW 0L X5 L X QLWL """ 050608
{(134oy) SOHH EX 0291/ L1 028008
("MEY) SOHH WW 0SL X GZ'L XN "6F0608
(19|yoM) SOHH O°4 X 8E-91/G "L ="' 282008
loysuy yang - Jagedg gt L00SRE T pG
IBUSBAMTTTR TTUE908 12
abie - a1 ouseld g TTTegeene”
SOHH 2/ k=L X BE-QL/§™" "L =" "8 /2008
YOI OIPA]F - JOYaLY™ | b 00gES
oU123(3 J8LIBAN - YN "GeEe09”
1aoedg uwiniay eanay “E608Ze

hm_._wm..s.ﬂm_n_ mu._.mﬁCMuw m_.\m ......... mmng
NN 20JAN XaH 84-9L/G L elercln BT
00 Gz-b - BABBUG | bl
>0V_ auyoew ?\m X V\_. X .W\w...:..._- 02108
AN - HOPURG ™ . i
mc_ham - LO£0C< ........
nog del XH #/1-1L X 81-91/5
108 JO0RIUM #/€ X 81-8/E
Jade) yog & gny
Ltg JBHOn""
JIN BBUM- g
Agluassy Payps pue s 2R LLE09T T eE
mOII rxmr;w\m.. ...... g
SOHH §/€ X 8L-8L/5"""2I
18ysep IYS 9L/
uosuaxg - Buydg
uld siAs[D
MBI35198
woddn) pH bs 8/6 x81-91L/5 g 22060808

NOILJINISIa "ALD # 1Hvd ADA

M0sdD) PH BOS XaH b/€ X $23-01#
3YS OL/G - JBysem”
SOHH ¥/1-L X 8L-91/8"
HT [0IU0D - JUSLUDIEAA LY
HY [ONUOT - UBLLPRA WY
lsoedg™
SSHSH 054° X ZLe
Ianon udien
Joysepm IV B/E
SSHSH G488 X §4E
JUSLUP|SAA HUBID
WSy [01UOT) - POY™ g
[QAMG
NN senbey $2-91/5"
NN wer $2-91/g
a|geisnipy - ayoA "
I3ySemield PIBPURIS ¥/ 1L
pabue)q uglAN - Buuesg
winay [ennep - Suudg
uiniay [eanap - jJog
wheng g2-¥/ L Buig eseain
Bununoyy abue)d apig
BIPURH/YUE] - juswplap woddng
{AiuQ 18yoy) wp) feag
(AIUO 18]Yos) PIRIUS 1e8H”
sur $eY - QEM_O::::N Traannane L I080E
aLL opSEg | LBUE0E
(48140} sseIg 19218 (06 - MOgIZ™ F B £l
wswpiap Haq euBug g e vl 209

NOILQIHOS3aa "ALD  # 1dvd A3

dNOYD XO3A ANIONI



johnssj
Rectangle



HYDRAULICS GROUP

KEY PART# QTY. DESCRIFTION

1 603779......... 4o.......Fitting

2 603718......... 2........Motor - Wheel

F< S £803827......... 3........Hose Clamp

4. 603721......... 1........Fitting - 3/8 Hose Tee

5........513510......... 2........Connector - Male

B......... 603720......... 1........Head - Filter

T B13211.. .. 1., Element - Ol Filter

< 513167......... 1........Cap - Hydraulic Reservoir

9.........523103........ 1.......Gasket - Tank Cap
10.........513583......... 1o Connector - Male
11.......513166........ | — Reservoir - Hydraulic Fluid
12........603826......... b - Hose Clamp
13 603722......... g Fitting - 1/4 Hose Tee
14........513840......... 2.......Elbow - 909
15.........804255......... 2........1/4-20 Nylac Nut
[ T— 801060......... 2........1/4-20 x 2 Pan Head Slotted

Machine Screw

17.........603841 ... 1.......Pump - Hydro RH
i8......... 513197......... 2........Elbow - .563-18 IC x .438 O-Ring
19.........513838......... 2.......Elbow - 459

PART # QTY.

DESCRIPTION

< BO3T7EBL...
e B03723..

e 802750
...B02752.........
e B02756... e,
......513832.........
e B02754..0nes
......603726.........

-..B03725.........
808001.........
..800252.........
800293.........
...800272.........
809012.........
603727......00s
800292, ...

POANNARPNAp ot

...PUmMp - Hydro LH
......Adapter - Straight Thread
.....Hose RH ABPP/FRMP
.....Hose Assembly - Case Drain
.....Hose Assembly - Charge Pump
.....Hose Assembly - Tank Return
.....Hose Assembly - Supply
.....Hose Assembly - Charge Line
.....Hose LH APP /RMP

.....Hose LH BPP/FMP
.....5/16-18 Whizlock Nut
.1/4-20 x 3/4 HHCS

e 3/8-16 X 1-1/4 HHCS
o-5/16-18 X 1.0 HHCS

v 1/4-20 Whizlock Nut

.....Clip - .56 Loom

3/8-16 x 1 HHCS

-...3/8-16 Whizlock Nut



johnssj
Rectangle



HANDLE & CONTROLS GROUP
—_
KEY PART# QTY. DESCRIPTION KEY PART # QTY. DESCRIPTION

Toeone Handle Weldment - Hydro 25.......s 804252......... 2........#10-24 Nyloc Hex Nut
2. Grip - Handle 2.......603792....... 2 Pin - Clevis
) P Latch - Hydro Drive Lever LH 27 602692......... 2........Housing Weldment
) Latch - Hydro Drive Lever RH 28........ 804506......... F-J— 5/16-18 Reg Nut
2.......Grip - Vinyt Latch 29......... 603705......... bR Rod - Brake Lever Assembly
- 1/4 Disc Spring Washer : k(| T 800257......... 2o 1/4-20 x 1-3/4 HHCS
2.......1/4-20 Nyloc Nut Bt 809007......... 4........3/8-16 Whizioc Nut

- Fouu.r.Choke Control Push/Pull 32.........800292......... 4....3/8-16 x 1 HHCS

{Kohler Only) 33........603175......... 1.......Knob - 1-3/8
1........Knob - fed Ball 34........602733......... 1.......Lever Weldment - Shift
1........Throttle Control (Kohler) 35........603701......... 2.......Washer - Friction
1.......Throttle Control (Kawasaki) 36.........603730......... 1.......Plate - Shifter Lever
1. Dr?ve Lever Weldment - RH 37 603325 2 Spring - Comprassion
1........Drive Lever Weldment - LH 38.........603716ucnnenns 1.v...... Washer - Friction
2.....1/4-20 x 1-1/2 HHCS 39........800277...corr.. Zonnernn5/16-18 X 2 HHCS
1.......Lever Weldment - OPC RH 40.........800252......... 2........1/4-20 X 3/4 HHCS
£ PO Nylon Bushing 41 804256 2......5/16-18 Nyloc Nut
| PO Conn_ecﬂng Rod 49 603700 1 Rod - Speed Controt
1........Bushing - Flanged < S 804758......... 1......5/16 Jam Nut
1........Lever Weldment - OPC 4a........303105......... 1......Yoke - Adjustable
f--------ig:zgzi‘:’spﬁng 45........808280......... 1........Clevis Pin

46 806003 3 Hairpin Cotter
2.......#10-24 x 1/2 RHSN 47........805257......... 1........5/16 Flatwasher
| F— Piate - Throttle (Kohler)

. 2........Bushing - Drive Lever

4........1/4-20 Whizlock Nut



johnssj
Rectangle





johnssj
Rectangle



52" MOWER DECK

QTY. DESCRIPTION

.....Support Weldment - Deck
3/8-16 x 1 HH Capscrew
3/8 Disc Spring :

14........Kawasaki
L. SO 809007.........31....,...Nut - 3/8-16 Whizlack
32.......Kawasaki
5..00r.806006......... 2........5/8 Hairpin
6.........303164......... 2........Spacer - Blade Driver
[ A— 806007......... 2. 7/8 Hairpin
8. 513338 2 Washer
9 513336 .2 Bushing - Deck Support
10 808507......... 2........Ring - Ext. Retaining
11.........805006......... 2........3/8 Hvy. Spring Lockwasher
12........373034...... .. 8.......Washer - Pivot
9........Kawasaki
13........811001......... 2........1 /8 NPT Straight Zerk
14.........303044., 4. Flange Thrust Bearing
15, 512894......... 2. Weld Assy - Caster Fork
16. 800334 2 1/2-13 x 6 HH Capscrew
17 805008......... 2 1/2 Reg Spring Lockwasher
18......... 804509......... 2........1/2-13 Reg Hex Nut
19........513547.. ...... 2........Spacer - Front Caster
20........513648......... 2.......Wheel & Tire Assy - 9 x 3.50-4
513807 ......... 2......Wheel
513808......... 2......Tire 9 x 3.504
513809......... 2........Bearing
513810......... L N Bushing .
21 603547......... T Cover - Deck Drive Belt
22 602545, 2 Cover - Deck Weldment
28, 603576......... 1........Belt - Blade Drive
24........B11006......... 3....... Zerk - 1/4-28 Straight
25.........804510......... 3........5/8-18 UNF Hex Nut
26........513208......... 3........Spring - Disk
b 513207......... 3........Sheave - Blade Drive
28, 303057......... B........Bearing - Ball 305K
29......... 513186......... b T Housing - Bearing
30.........513188......... 3........Spacer - Bearing

Tronpoow

Seal - Mech. Dust

Snap Ring - 2.59 x 08TK
... #61 Woodruff Key
.....5pindle - Outer Blade
.....Drive Assy - Outer Blade
......5pindle - Center Blade
....Drive Assy - Center Blade

QTrY. DESCRIPTION

........Blade - 18.0 Diameter

........1/2 Disc Spring Washer

veeeeena1/2-20 % 1 HH Capscrew RH

........ 3/8-16 x 1.0 TT Hex Washer
Hd Bolt

Deck Weldment - 52° SD

........ Chute Weldment - Discharge

.5/16-18 x 1 HH Capscrew

.....5/16-18 Nyloc Hex Nut

........ Bushing - Spacer

........ Pultey - V-idler

.....Idler (Kawasaki}

.. 3pacer - Tube

........ Sheave - Mower Drive

Spring - Extension

........ Idler Pulley

........ 3/8-16 x 1 Whizlock Beit G5

-..3/8-16 Hex Nyloc Nut Plated

-....3/8 Std. Flatwasher

......Bearing - Pivot

........ Idler Arm Assy w/Bearings

........ Arm Weldment - Deck ldler

........ Bushing - Idler Pivot

........ Idier Arm Assy Deck Drive

w/Bearings

........ Arm Weldment Deck Drive Idler

........ Zerk - 1/4-28 x 90°

........ 3/8-16 x 2-1/4 Hx Hd Cpscrew G5

....LInk - Rear Deck Support

«.3/8-24 Torque Nut

....Roller - Anti Scalp

w3/8-16 X 3.75 HHCS Gr. 8

....Bushing - Roller

....Bracket - Spring Anchor

....38-16 x 3.5 Gr. 8 HH Cpscrew

....Bushing - Idler

....\Wingnut - Nylon Insert

Bushing {Kawasaki)
................. Spacer (Kawasaki)

71.........800302......... 1.......3/8-16 x 4 HHCS {Kawasaki)

o= o

AOPRRD

3

a

(4]

=
_a.;\;..s.a.

602867.........

ch

o

B

©
; o
SN N



johnssj
Rectangle


johnssj
Rectangle





johnssj
Rectangle



60" MOWER DECK

KEY PART# QTY, DESCRIPTION
Forren 6025893000 L IR Support Widmt, Dk. Pitd.
2.......800292......... 8., 3/8-16 x 1 HH Capscrew
3o 303327001 S........ 3/8 Disc Spring Washer
10,00 Kawasaki
L. N 808007......... 17 o 3/8-16 Fing. Hex Nut
18...ccne Kawasaki
L T 8OB006.......0. 2...e....5/8" Hairpin
[ - 303164......... 2........ Blade Driver Spacer
Tvervnres 806007 ......... - - 7/8" Hairpin
- N— 513338......... =N Washer
9 513336 2 Bushing, Deck Support
10uiaeens 808507 ......... Birrerens Ring, Ext. Retaining
11.........373034.....0.0 8........Washer, Pivot
L2 S Kawasaki
120 303044......... L — Flange Thrust Bearing
13 811001......... 2........1/8 NPT Straight Zerk
14 512894......... 2........Weld Assy - Casier Fort
150 800334......... 2. Screw - 1/2-13 x 6 HHC-5
16.........805008......... 2 1/2 Reg.Spring Lockwasher
17.........804509......... 2o 1/2-13 Reg Hex Nut
18.cnnin 513547 .00 2. Spacer, Front Caster
1 — 513648......... 2.......9 x 3.50-4 W & T Assy.
513807......... 2........Wheel
513808......... p-R— Tire 9 x 3.50-4
513809......... - Bearing
513810......... 4.0 Bushing
20, 543584 ) [ Cover, Deck Drive Belt
21.........805259 10 Washer, Flat - 3/8
22........543678......... 10ueeeens Wingnut - Nylon Insert
23 513291......... 2. Bumper, Seat
24, 542588......... 2........Cover, Decfk Widmit. - Plid.
25,0 603045......... Tovrenr Belt - Biade Drive
26........811006......... 3 Zerk, 1/4-28 Sirt.
27 804510......... B 5/8-18 UNF Hex Nut
28 513208.....00.. Buo-rn..Opring, Disk
29, 513207 3 Sheave, Blade Drive
30..eeenn 303057...c.. [ F— Bearing, Ball 305K
31.......513186......... R I Housing, Bearing
22........513188......... b2 Spacer, Bearing
33 513193.0eees Juii

Seal, Mech. Dust

-10-

KEY PART# QTY. DESCRIPTION
b L. T B808506......... 3 Snap Ring, 2.59 x 08 TK
35 B07006......... L. MU #61 Woodruff Key
. 36.........603031......... 2........5pindle - Quter Blade
604262......... 2........0uter Housing - Complete
37.........603022......... Toreons Spindle - Center Blade
604261......... 1........Center Housing - Complete
38 603283......... < - Blade - 20.5 Diameter
39,0 513435......... 3 Washer, Spring Disc 1/2
40.........800531......... 3 1/2-20 % 1 HHCS RH
41......... 809035......... 18........ Bolt - 3/8-16 x 1.0 Tap
42......B11008......... 2.......Zerk - 1/4-28 x 90°
43.........800805......... P A 3/8-16 x 3.5 Hx Hd Capscrew
4........800297......... ) PR 3/8-16 x 2-1 /4 Hx Hd Capscrew
45,........ 513787......... | [ Pulley - V-idler
) L. S— Bearing Pivot

2 3/8 Standard Flat Washer
A Bolt - 3/8-16 x 1 Whizlock
) - Pulley - V Idler
eoree Toenn Arm Weld - Dk, Dr, Idler
. 1.......1dler Arm Assy w/Bearings
. 1o Arm Weld - Dk. ldler Arm
L [ Idler Arm Assy w/Bearings
2 Bushing - Idter Pivot
h Spacer - Tuber
PR Bushing - Spacer Pltd.
e 2........5pring
2 3/8 Heavy Spring Lockwasher
. 2........Link, Rear Deck Support
rerene 2 3/B-24 Torque Nut
vee 2ureernnn3/8-16 Hex Nyloc Nut
1
6
6

. 1w Weld Assy - 60" Deck
........ Bushing - Roller
........ Roller - Anti Scalp
6........ Capscrew 3/8-16 x 3.75 G8
) JO— Chute Widmt., Discharge
........5/16-18 x 1 HH Capscrew
5/16-18 Nyloc Hex Nut

2
2
.2......3/8-16 x 2-3/4 HHTB
weerere Lo ddler (Kawasaki)
v 1.n...3/8-16 x 2-1/4 HH Capscrew
P Idier - 4" Flat

1

1

1

1

71........603410......... 1........ Sheave - Mower Drive
72.........513791......... 1........Bushing {Kawasaki)
73........B03494......... 1........Spacer (Kawasaki)
74........800302 wernnn3/8-16 X 4 HHCS (Kawasaki)


johnssj
Rectangle


johnssj
Rectangle



18 HP ELECTRICAL GROUP

KEY _PART# QTY. DESCRIFTION

1.0 503479, 1. Battery - 12 V Manifold

b B 603814......... ) P Strap - Battery Holddown

b U 807512......... - 1/4-20 x 3/4 Carriage Boit

L S— 803037......... 2........1/4-20 Retaining Nut

L S— 6037€0......... g F— Switch - Push Button

[ J— 303164......... 2........Spacer

780027, ... 2.......5/16-18 X 3/4 HHCS

8........543391......... 1.......Insulator - Battery +

L TV 543390......... 1........Insulator - Battery -
10.........805506......... 2........5/16 Internal Tooth Lockwasher
11........513056 1. Wire - Ground
12........603105......... L I Cover - Battery Debris
13.........B0O5256........ p-— 1/4 Standard Flatwasher
14........ 803038......... LI 1/4-20 Wingnut
| |- T— 513582......... T Wire - Starter
16........5433093........ 3o Insulator - Solenoid
17........543286......... 1.......Grommet
18.........513063......... 1.......\Wire - Positive Battery
19........513075......... g J— Switch - 12V Solenoid
20.........800250......... b 1/4-20 x 1/2 HHCS
21.........603793......... 1........Harness - Engine Deck

11 -

KEY PART# QTFY. D

ESCRIPTION

816001.........

i T & T e A S Y U Gy

[

.....Hamess - Consocle Wire
.....Fuse - Blade 20 amp
-.....Clip - Fuse Block
.....3/4-20 x 1-1/2 HHCS
.e 1/4-20 Nyloc Nut
-...Module - Safety Interlock

Clip - .50 Loom

Wire - Ground

Operator Control Switch
9/16-18 Palnut

.....Plastic Tie - Large
-....Boot -Toggle Switch
.....Guard - Toggle Switch
—--SwWitch - Toggle
.....Meter - Engine Hour
.....1/4-20 x 1/2 HHCS
-e1/4-20 Whiztock Nut
-...5/16-18 Whizlock Nut
.....Clip - .56 Loom
.....Switch - Ignition

.. 1/4-20 X 1.0 HHCS



johnssj
Rectangle



14 HP ELECTRICAL GROUP

KEY PART# QTY. DESCRIPTION KEY _PART # QTY. DESCRIPTION
303335 1 Plastic Tle - Large 14 513762......... 2 Clip - Loom

1.......8/16-18 Palnut [ Switch - Push Button
) F— Operator Control Switch - S Spacer
g P Meter - Engine Hours [ Grommet
) Boot - Toggle Switch 1..eee.Clip - .56 LoOM
) JU— Guard - Toggle Switch w1 /4-20 X 1 /2 HHCS
| J— Switch - Toggle PO 1/4 Standard Flatwasher
1 1/4-20 x 1/2 HHCS [ — 1/4-20 Whizlock Nut
2. 1/4-20 x5/8 HHCS - A 1/4-20 x 1 HHCS
Module - Safety interiock ) PO Harness - Console Wire
| N Mount - Condensor ) PO— Hamess - Engine Deck
| J— Condensor - Kawasakl #21013-2064 :
] Regulator - Kawasaki #21066-2071

-12.



johnssj
Rectangle



{sa3631 — N zms ' on

™) CHOKE 5
MOWER
O & FAST OFF

FAST

1

KEEP ALL PEOPLE OUT
OF AREA WHEN MOWING.

THROWN OBJECTS OR
BLADE CONTACT CAN CAUSE
SERIOUS INJURY OR DEATH

HEUTRAL
SLOW 6| 1ocx

> -y
sexrd /8 O 'ﬂ' SLOW ‘
Yinark
%u?:' Tracer Hydro — \. — STOPJ

9\ 1 THROTTLE /"\mark
A CAUTION A CAUTION &

0 b :LE.m mﬂ oF P Ptmmsmnl PR CFERATMG. MUFFLER AND
D 14
‘i‘ I e SHIELDS MAY P k
— * A LAE G U EE praenaane, EXCEED 150°F exrmmar /
ENGINES PRODUCE CARNUN MONDBIIDE B, PRAMSMISSION MtrsF ““gzn"‘"-. L 1374
WHICH 1S AN DDORLESS DEADLY PINSIN - OPERATOR WUST BE i OPERATING

WNOTY OPERATE IN AR ENCEDSED AREA ":'g's“'r&: m‘énﬁmm
— . TN MARIL SIANY EraeE

[
!
M« QDT-

JUGHT EHHVE LE EP“I’.AI'.'Fo
VERS INTH
lﬁll'l'ﬂ.ll. 1OCK POSLIION USnG 12

— THUME LATCHES. N\
21 1077 | = it Dbt ACAUTION
AN POISON ::fé:omm% E::"GEH Coun, u{r.pﬁﬂﬁh ALLOW ENGINE
ae T0 COOL FOR 2

MINUTES BEFORE
REFUELING

rEr

S
i
mUEEL YRS
E§§§§§§g§
besiati
R
1
i
I

ADJUSTMENTS, SERVICHG OR CLEANNGO. serme ) 17

£ MORE OF THE FOLLOWING PATENTS: |
HYDRAULIC O RESERVOIR 4,878,881 4,913,087 @EH&
USE ONLY MOBE. 1 SAE 15W-50 4,941,864 4,950,484 \
DO NOT OPERATE WITHQUT SYNTHETIC ENGINE OIL 'OTHER PATENTS MAY BE PENDING -
DISCHARGE DEFLECTOR OR eXmark ansono 18
ENTIRE GRASS COLLECTION BAFFLE
SYSTEM IN PLACE. FiLL TO T0P OF

MAY BE MADE UNDER ONE O

20
., COMMERGIAL V=N

ANTLSCALP ROLLER T 5
ADJUSTWENT 4
FOM MA KA TECK FLOTATION, =
T rap— FLACE INCLLERS I PGEITINS SHOWN.
ABRRTMENTE, SEAC- N e
"

26
\

DO NOT OVER-TIGHTEN

[I-=111]

DANGER

KEEP HANDS and FEET AWAY

29

KEY PART# QTY. DESCRIPTION KEY PART # QTY. DESCRIPTION

Decat - Hyd Tank

........ Smalt Exmark Label

........ Decal - Hydro Drive Wheel Release
........ Decal - Commercial

...Decal - Danger 1
1
1
1
g I Decal - 60"
1
1
2

Decal - Ignition

Decal - Throttle

Decal - Throttle (14 HP)

«-wDecal - Mower Switch
....Decal - Neutral Lock

Decal - Shifter

........ Decal - TTZ Console

........ Decal - Mower Deck
Decat - Discharge Warning

Danger Label

........ Decal - Clutch Cover LH
........ Decal - Clutch Cover RH
........ Decal - 2 Minute Cool
........ Patent Number

........ RH Exmark Stripe
........ Decal - 52°

........ Decal - Carbon Monoxide 25........543782......... 1.......Center Exmark Stripe (60" Deck)
. 1........0ecal - Instructional ) P— Center Exmark Stripe (52° Deck) ..
........ Decal - Mufiter .- ........Decal - Exmark Large
.....Decal - Battery | PR LH Exrnark Stripe
1
1

-13 -



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



15, Stop the engine:

a) Whenever you leave the mower

b) Before removing the grasscatcher
c) Before refueling

d) Before making height adjustments
¢e) Before clearing blockages.

16. Reduce the throttle setting during engine run-out

and, if the engine is provided with shut-off valve,
turn the fuel off at the conclusion of mowing.

CAUTION
Although hazard control and accident
prevention partially are dependent upon the
design and cenfiguration of the equipment,
these factors are also dependent upen the
awareness, concem, prudence, and proper
training of the personnel involved in the
operation, transport, maintenance and storage
of the equipment. It is essential that all
operator safety mechanisms be connected and
in operating condition prior to use for mowing.

Maintenance and Storage

1,

2.

3

by

5.

Precisely follow the engine manufacturer's
recommendations for maintenance.

If carburetor adjustment is necessary, stand to one
side and keep feet and hands clear while making
adjustments.

Keep engine free from accumulation of grass,
leaves or excessive grease. An accurnulation of
these combustible rnaterials may result in a fire.

. Store gasoline in a safe container in a cool, dry

place.

Keep the mower and fuel container in locked
storage to prevent children from playing or
tampering with them.

. Maximum mowing results and safety can only be

achieved if the mower is maintained and operated
correctly.

. Gasoline powered equipment or fuel containers

should not be stored in a basement or any closed
area, where heat appliances or open pilot lights are
present, unless completely drained of fuel,

. Check mower cutter blade and engine mounting

balts frequently to maintain proper tightness.

9. Check grass catcher bag frequently for wear or
deterioration. Replace worn bags. Check that
replacement bags comply with eriginal
manufacturer's recommendations or specifications.

10. Pro Lock (retaining 1, maximurn strength) is used
on both pulleys on engine shaft and on blade
spindle pulleys. Pro Lock {nut type, medium
strength} is used on all set screws on Exmark
Mowers,

CAUTION
FAILURE TO FOLLOW CAUTIOUS
OPERATING PRACTICES CAN RESULT IN
SERIOUS OPERATOR INJURY.

BE CAREFUL

1. Keep all shields in place, especial.ly grass discharge
guard.

2. Stop engine and remove spark plug wire to adjust
or service.

3. When mower mechanism becomes clogged, stop
engine before cleaning.

4., Keep hanlls, feet, and clothing away from power-
driven parts.

5. Keep off mower unless seat or platform is provided.

6. Keep others off mower.

Exmark reserves the right to make changes or add improvements to
its products at any time without incurring any obligation to make
such changes to products manufactured previously. Exmark, or its
distributors and dealers, accept no responsibility for variations’
which may be evident in the actual specifications of its products

.. and the statements and descriptions contalned in this publicatlon.



johnssj
Rectangle


johnssj
Rectangle



SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE
EXPIORER
TURF RANGER
TURF TRACER
TURF TRACER HYDRO
INTERMEDIATES

STEERABILE SULKY

SULKY
TURF RAKE
BAGGERS
EXMARK MFG. CO., INC. PART 850146
INDUSTRIAL PARK BOX 808 BEATRICE, NE 68310
402/223-4010 FAX 402/223-4154 ]:kz
ALL RIGHTS RESERVED PRINTED IN USA. @Ha ®

MFG. CO, INC,



johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 


